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Test Results

[ Test Methods

| Antistatic Test-Surface
Resistivity(€2/Square)

| mTCC 76-2011 |
| Temperature:20 C
‘Humidity:ﬁlO%RH ‘

4.3E+11

Note: 2.0B+02 is equal to 200, 1.3E+04 is equal to 13000, etc.

Note: Sample description is given by the client: FIR-SKIN GX
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Note:  This report is only responsible for the submitted
sample(s), which will be kept for one month period.
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Authorized by president of
Taiwan Textile Research Institﬁﬁeeton
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This report cannot be reproduced in any way, except in

full context, without the prior approval in writing of

this Department of Testing and Certification.
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The test report should not be used for public advertisement

and commercial promotion.
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